

# SEER Inquiry System - Report

Produced: 04/28/2024 7:23 AM

## Question 20021176

### References:

#1: Coding Complex Morph Dx's, 3. Revised August 2002

#2: 2004 SEER Manual, C-471

### Question:

Histology (Pre-2007)/Multiple Primaries (Pre-2007)--Breast: What code is used to represent histology for a case with a biopsy specimen that reveals "infiltrating ductal carcinoma with ductal carcinoma in situ, comedo subtype, non-extensive" in one quadrant of the breast and a mastectomy specimen with "invasive pleomorphic lobular carcinoma with lobular carcinoma in situ" in another quadrant of the breast? Paget disease is identified in the nipple section.

### Discussion:

### Answer:

For tumors diagnosed prior to 2007:

Code the Histology field to 8522/3 [infiltrating duct and lobular carcinoma]. We are choosing the ductal and lobular combination over the Paget disease and lobular combination because it is more important for analysis purposes.

Be careful in using combination codes to code separate tumors in different locations of the same breast as a single primary. Currently there are only three combination codes for the breast that allow for this situation, 8522 [duct and lobular], 8541 [Paget disease and infiltrating duct] and 8543 [Paget disease and intraductal]. Other histologic type differences that occur as separate tumors in different parts of the same breast are coded as multiple primaries.

For tumors diagnosed 2007 or later, refer to the MP/H rules. If there are still questions about how this type of tumor should be coded, submit a new question to SINQ and include the difficulties you are encountering in applying the MP/H rules.

### Cancer Site Category:

Breast

### Data Item Category:

Histology

### Other Category:

Multiple primaries

### Year:

2002